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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed

5.1.10 RADIATED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

TOV Rheinland (Guangdong) Ltd.
EMC Laboratory

Guangzhou Auto Market,
Yuan Gang Section of Guangshan Road,
Guangzhou, P.R. China

FCC Registration No.: 833845
Test site Industry Canada No.: 2932C-1
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
K'.nd of Manufacturer Type S/N Callbrgted
Equipment until
Spurious emission and Radiated emission
EMI Test Receiver | Rohde & Schwarz ESCI-3 100216 2012-03-16
Spectrum Rohde & Schwarz FSP30 100286 2012-03-16
Analyzer
Loop Antenna Rohde & Schwarz HFH2-22 100111 2012-03-16
Trilog-Broadband | SCHWARZBECK
Antenna MESS-ELEKTRONIK VULBI168 209 2012-08-21
Double-Ridged
Waveguide Horn Rohde & Schwarz HF906 100385 2012-08-24
Antenna
AFS42-
Pre-amplifier MITEQ 00101800-25- | 1101599 2012-07-31
S-42
Standard Gain
Horn Antenna EMCO 3160-09 21642 2014-06-26
AFS33-
Pre-amplifier MITEQ 18002650-30- | 1108282 2012-03-16
8P-44
3m Anechoic Albatross Project
Chamber GmbH N/A N/A 2012-04-16
Radio Test Suite
Receiver R&S ESCI 100178 2012-09-27
Spectrum Agilent E4404B MY4144075 | 5012-04-16
Analyzer 3
Conducted Emission
EMI Test Receiver | Rohde &Schwarz ESCS30 100316 2012-03-16
Pulse Limiter Rohde &Schwarz 11947A 100701 2012-03-16
Artifical Mains Rohde &Schwarz ESH2-Z5 100114 2012-03-16
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The TUV Rheinland (Guangdong) Ltd. test facility located at Guangzhou Auto Market,
Yuan Gang Section of Guangshan Road, Guangzhou, P.R. China is listed on the US
Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is Bluetooth stereo receiver.

The Bluetooth® Stereo Transmitter and Receiver combine the stylish design and reliable
technology in the ideal minimized units. This tiny Round-shaped Bluetooth® Transmitter can
be connected to any music player such as a CD player, MP3 player iPod, TV, HiFi and even
handheld game console through 3.5mm stereo plug for stereo streaming. The Square-shaped
Receiver, which is designed in a cubic shape, serves to receive audio signals from the
Transmitter, or to receive audio signals from your own Bluetooth® music player.

The EUT operates at 2.4GHz ISM frequency band.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Bluetooth Stereo Receiver

Type Designation:

BH502

FCCID

MVABH502-001R

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +55°C

Operation Voltage

DC 3.7V (via Lithium Battery)

Modulation

GFSK, 8PSK, 71/ 4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

2dBi

RF Output Power

0.00366W (5.63dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:

A. Transmitting
1. Low channel (2402MHz)
2. Middle channel (2441MHz)
3. High channel (2480MHZz)
Receiving
Charging
Off

Cow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according

to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type Rating
Dongguan Input; AC100-240V 50/60Hz
Yinli YLS0061-
ACIDC Adapter | b0 ironics To50030 | 9:3A
Co. Ltd Output: DC5V 300mA
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj

Turn Tahle

Ground Plane

Test Receiver

N

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
S

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2011-09-19

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT: Passed
Test date : 2011-09-19

Test standard : FCC Part 15.247(b)(1)
Basic standard : ANSI C63.4: 2003
Limit : 1 Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 5: Test result of Peak Output Power, GFSK mod  ulation

Channel oo

Channel Frequency Peak Output Power Limit

(MHz) (dBm) (W) (W)
Low Channel 2402 5.63 0.00366 1
Middle Channel 2441 4.94 0.00312 1
High Channel 2480 4.33 0.00271 1

Remark: RBW is 1MHz

Table 6: Test result of Peak Output Power, 8DPSK mo  dulation

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 2.727 0.00187 1
Middle Channel 2441 4.792 0.00301 1
High Channel 2480 4.185 0.00262 1

Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup
Test Channel

2011-08-09

FCC Part 15.247(a)(1)
ANSI C63.4: 2003
Shielded room

Low/ Middle/ High

Operation Mode A
Ambient temperature 20C
Relative humidity 50%
Atmospheric pressure 101 kPa

Passed

Table 7: Test result of 20dB Bandwidth, GFSK modula  tion
Channel ZOdB Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHz)
Low Channel 2402 942 / Pass
Mid Channel 2441 924 / Pass
High Channel 2480 936 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modul  ation
Channel 20d|_3 Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHZz)
Low Channel 2402 1320 / Pass
Mid Channel 2441 1296 / Pass
High Channel 2480 1296 / Pass




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.: 17022077 001 Seite 16 von 50

Test Report No. Page 16 of 50

Test Plot of 20dB Bandwidth, GFSK
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High Channel
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Test Plot of 20dB Bandwidth, 8DPSK

Low Channel
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Middle Channel
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5.1.4 Conducted spurious emissions measured in 100k~ Hz
Bandwidth

RESULT: Passed
Date of testing : 2011-09-19

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edg

modulation
Low Channel
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Middle Channel
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High Channel
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High Channel, Band Edge

Mkr3 2.495875 GHz
Ref 18 dBm Atten 20 4B -53.81 dBm Select Marker
Peak q £t 2 3 4
Log I —
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2 5 Delta
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More
1of 2

Test Plot of 100kHz Bandwidth of Frequency Band Edg

modulation
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Low Channel, Band Edge
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High Channel
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High Channel, Band Edge
® REW 100 kHz Marker 3 [T1 ]
VEW 300 kHz ~52.13 dBm
Ref 10 dBm Att 20 4B SWT 2.5 ms 2.484424000 GHz
10 Marker| 1 [T1
1 1151 dBm

470000bh00 oH

-0 for
Marker| 2 [T1
-52143 dBm
== |,

/ \ T TUPUU GEZ
-20

2

| .o “\«mkl A orrs Mrp o o AWA L iy | iy )‘rl‘k‘h V. . LAY
< oy

-70

80

-50

Start 2.478 GHz 2.2 MHzZ/ Stop 2.5 GHz

Date: 19.SEP.2011 05:43:40




A TUVRheinland®

Produkte
Products

Prifbericht - Nr.: 17022077 001 Seite 25 von 50

Test Report No. Page 25 of 50

5.1.5 Spurious Emission

RESULT: Passed
Date of testing : 2011-09-25 to 2011-09-28
Test standard : FCC part 15.247(d)
FCC Part 15.205
Basic standard : ANSI C63.4: 2003
Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A B
Ambient temperature : 23C
Relative humidity : 50%
Atmospheric pressure : 101 kPa
Remark:

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing 2011-09-19
Test standard FCC part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Limit : = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure 101 kPa
Table 9: Test result of Frequency Separation, GFSK ~ modulation
Measured
Channel Channel Limit
Channel Frequency . Result
(MHz) Separation (kHz)
(MH2)
Low Channel 2402 1 > 25kHz or 2{3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2479 20dB bandwidth
Table 10: Test result of Frequency Separation, 8DPS K modulation
Measured
Channel Channel Limit
Channel Frequency . Result
(MH2) Separation (kHz)
(MHz)
Low Channel 2402 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation, GFSK modulation
Low Channel
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High Channel
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Test Plot of Frequency Separation, 8DPSK modulation
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Middle Channel
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5.1.7 Number of hopping frequency

RESULT: Passed
Date of testing : 2011-09-19

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : = 15 non-overlapping channels
Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 11: Test result of Number of hopping frequenc  y, GFSK

Frequency Range M?_iis;gﬁ]dg %l:]aa?]tr';[gl of Limit Result
2400 to 2483.5 MHz 79 >15 Pass

Table 12: Test result of Number of hopping frequenc  y, 8DPSK

Measured Quantity of
Hopping Channel

2400 to 2483.5 MHz 79 =15 Pass

Frequency Range Limit Result
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Test Plot of Number of hopping frequencies, GFSK
® e
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Test Plot of Number of hopping frequencies, 8DPSK

- Agilent ! Trace/View |
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2011-09-19

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 13: Test result of Time of Occupancy, GFSK mo  dulation

. Measured .
Channel Data Mode Pulse width Dv(\e/ell tir(re1e Limit Result
(ms) © (s)
DH1 0.432 0.138 0.4 Pass
Low Channel DH3 1.450 0.232 0.4 Pass
DH5 2.980 0.318 0.4 Pass
DH1 0.426 0.136 0.4 Pass
Mid Channel DH3 1.450 0.232 0.4 Pass
DH5 2.960 0.316 0.4 Pass
DH1 0.426 0.138 0.4 Pass
High Channel DH3 1.450 0.232 0.4 Pass
DH5 2.960 0.316 0.4 Pass
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Table 14: Test result of Time of Occupancy, 8DPSK m  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.558 0.179 0.4 Pass

Low Channel DH3 1.790 0.286 0.4 Pass
DH5 3.080 0.329 0.4 Pass

DH1 0.558 0.179 0.4 Pass

Mid Channel DH3 1.800 0.288 0.4 Pass
DH5 3.080 0.329 0.4 Pass

DH1 0.564 0.180 0.4 Pass

High Channel DH3 1.800 0.288 0.4 Pass
DH5 3.080 0.329 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Plot of Time of Occupancy, GFSK modulation
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Low Channel- DH5
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Middle Channel- DH1
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Middle Channel- DH3

® RBW 1 MHz Delta 2 [Tl ]
VEW 3 MHz 26.12 dB
Ref 20 dBm Att 50 dB SWT 5 ms 1.450000 ms
20 Marker| 1 [T1
—-37}59 dBm
10 1. 3s0b00 o
L aF
== [

10

20

-30

70

-80

Center 2.441 GHz 500 us/

Date: 19.8EP.2011 04:50:13

Middle Channel- DH5
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High Channel- DH1
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High Channel- DH5
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Test Plot of Time of Occupancy, 8DPSK modulation
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Low Channel- DH3
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Middle Channel- DH1
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Middle Channel- DH5
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High Channel- DH1
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High Channel- DH3
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High Channel- DH5
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5.1.9 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage (to AC
input of Adapter)
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

Passed

2011-09-13

FCC Part 15.107(a), FCC Part 15.207(a)
ANSI C63.4: 2003

0.15 - 30MHz

FCC Part 15.107(a), FCC Part 15.207(a)
Shield room

AC 120V, 60Hz

C

Not connected
23C

50%

101 kPa
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5.1.10 Radiated emissions

RESULT: Passed
Date of testing : 2011-09-28

Test standard : FCC Part 15.109

Basic standard : ANSI C63.4: 2003

Test frequency : 30 - 6000MHz

Limite : FCC Part 15.109(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test Setup

Input Voltage (to AC input : AC 120V, 60Hz

of Adapter)

Operation Mode : C

Earthing : Not connected

Ambient temperature : 23C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

For details refer to Appendix 1.

The Radiated Emissions testing was performed in the X and Z axis mode. The X Axis mode is
the worst-case recorded in this test report.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed
Test standard : FCC KDB Publication 447498
Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.

3.66mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1 Set up for Radiated Em|SS|ons below 1GHz
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Photograph 2: Set-up for Radiated Emissions, above 1GHz
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Photograph 3: Set-up for Coducted Emissions
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Photograph 5: Set-up for Spurlous Emissions (30MHz- 1GHz)
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Photograph 7: Set-up for Spurious Emissions (18GHz-  26GHz)
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Figure 56: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHZz),
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Figure 64: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 26 GHz),
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Figure 65: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),
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Figure 66: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHZz),
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Figure 67: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 300MHZz),
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Figure 68: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 300MHz),
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Figure 69: Test figure of spurious emissions, mode A.3, Horizontal polarity (300MHz — 1GHz),
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Figure 70: Test figure of spurious emissions, mode A.3, Vertical polarity (300MHz — 1GHz),
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Figure 72: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),
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Figure 73: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz — 26GHz),
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Figure 74: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 26GHz),
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Figure 75: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),
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Figure 76: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), 8DPSK
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Figure 77: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 300MHZz),
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Figure 78: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 300MHz),
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Figure 79: Test figure of spurious emissions, mode B, Horizontal polarity (300MHz — 1GHz),
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Figure 80: Test figure of spurious emissions, mode B, Vertical polarity (300MHz — 1GHz),
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Figure 81: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz — 18GHz),
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Figure 82: Test figure of spurious emissions, mode B, Vertical polarity (LGHz — 18GHz), 8DPSK
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Figure 83: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz — 26GHz),
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Figure 84: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 26GH2z),
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Figure 85: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK
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Figure 86: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 8DPSK

oo 01 =1 1 o] o OO 90
Figure 87: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK
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Figure 88: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK
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Figure 1: Test figure of spurious emissions, mode A .1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:

Test Item:

Identification:
Test Standard:

Test Detail

Operation Mode:
Climate Condition:
Test Voltage/ Freq:

Receipt No:

Report No
Result:
Comment:

Subrange

Frequency Range:

Receiver:

1

Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX] ’

FCC Part 15

RE

Tx @ Low Channel (BDR)

23 C; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Horizontal

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

Level in dBUV/m

1007

20 30 50 100k 200 300 500 1M 2 3 5M 10M 20 30M
Frequency in Hz

1.114000 42.5 203 [ H
2.018000 30.4 202 [ H
0.422000 434 207 | H
0.017160 58.0 206 [ H
™ 0.034840 55.3 202 [ H

Date: 25/09/2011 - Time: 16:29:04
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Figure 2: Test figure of spurious emissions, mode A

(9kHz — 30MHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Resuit:

Comment:

*Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

TX @ Low Channel (BDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

101 kPa.

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

Levelin dBuVim

20 30

50

1M
Frequency in Hz

100k 200 300 50D

Result Table

Single

0.974000 41.3 - 203 | V
5.866000 28.5 — 218 | V
0.017160 —_ 456 206 |V
0.034920 - 449 202 [V

Date: 25/09/2011 - Time: 16:21:21

Reviewed by:

A TUVRheinland®

.1, Vertical polarity
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Figure 3: Test figure of spurious emissions, mode A .1, Horizontal polarity
(30MHz — 300MHz) , GFSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltern; Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Gondition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver; TUVESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLGC_2011Sept

80 H T SE— -y

50 NS, - S
§ : ! FEE-15:209-30M1G 3mQP
g H
2 40 . ]
= i ! o
%’ , ; ..M'
= 20y - e ot

| g AR e
At oy : 2
oM 50 60 70 B0 90 100M 200 300M

Frequency in Hz

Limit and Margin QP

32,
56.750000 6.8 11.0
131.250000 8.4 124 351
265.700000 15.0 19.3 3.0 46.0

Date: 9/26/2011 - Time: 2:16:17 Tested by: | Reviewed by:
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Figure 4: Test figure of spurious emissions, mode A .1, Vertical polarity
(30MHz — 300MHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem:; Bluetooth Stereo Transmitter & Receiver
Identification: BH502. [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ bow Channel (BDR)

Climate Condition; 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUVESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

FCG15:209 30MAG B QP

P2 ol

Level in dBpv/m

3oM 50 60 70 80 90 100M 200 300M
Frequency in Hz

33.500000 8.7 13.9 30.3 40.0 | V
42.550000 74 1.8 32.9 400 |V
105.200000 6.8 110 36.7 435 |V
273.700000 16.5 | 19.8 30.5 46.0 [ V

Date: 9/26/2011 - Time: 2:29:55 Reviewed by:
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Figure 5: Test figure of spurious emissions, mode A .1, Horizontal polarity
(300MHz — 1GHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test item:
Identification;
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Repert No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502. [RX]

FCC Part 15

RE

Tx @ Low Channel (BDR)

23 ¢ 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Horizontal

300M-1GHz

TUVESCI3

TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Levelin dBUV/m

800

Frequency in Hz

Limit and Margin QP
1] ‘QuasiPe Ci

365.460000

122 164 338 46.0

H
517.020000 15.4 19.2 30.6 450 | H
694.080000 19.5 224 26.5 460 | H
885.180000 21.8 24.8 24.2 46.0 I H

3

Co
Date: 9/27/2011 - Time: 10:55:36 Tested by: __ g 2@' % Reviewed by:
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Figure 6: Test figure of spurious emissions, mode A .1, Vertical polarity
(300MHz — 1GHz) , GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH502. [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

80~ Y i S S
SOOI SO ; - |
[] (] e - - . — SO " VKRS
€ b FOCTEANSWIGIRAP
s : P 1
£ : :
3 401 + < i
£ ! :
< - - -
E 20t s AR v : :+ piavaad e } e o0
P S S LI .
o + 4
300M 500 500 700 800 900 1G
Frequency in Hz

Limit and Margin QP
o

E 16.2 317 46.0 | V
514.200000 19.1 30.6 46.0 | V
715.440000 18.7 225 283 46.0 | V
963.240000 22.7 2586 313 540V

';} N
Date: 9/27/2011 - Time: 11:07:04 Tested by: R edReviewed by:
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A TUVRheinland®

Figure 7: Test figure of spurious emissions, mode A

.1, Horizontal polarity

(1GHz —18GHz), GFSK Modulation

TUV Rheinland {Guangdong} Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer;
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ Low Channef (BDR)

23 ¢ 50 %RH; 101 kPa,

Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

1GHz-18GHz
TUV SAC HF906
TUV SAC HF908/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

paj

Levetin dBUV/m

= %
.. p. 4Py
1
‘v"é".
“‘1 e e
o : . — ; —i
16 26 36 © & 6 8 106 86

Frequency in Hz

1601.375000 36.2 H
3203.625000 42.2 9.8 31.8 740 [ H
4803.750000 51.6 -6.3 224 740 | H
9247125000 476 3.0 26.4 740 [ H

" Limit and Margin AV

. . 0| H
3203.625000 9.8 54.0 | H
4803.750000 43.4 6.3 10.6 54.0 | H
9247.125000 357 0 18.3 54.0 | H

Date: 8/28/2011 - Time: 2:28:43

- Reviewed by:
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Figure 8: Test figure of spurious emissions, mode A .1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 . [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF908/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Tl

|
!
s

Level in dBpV/im

16 26 3G a6 56 6 a 106 18G
Frequency in Hz

Limit and Margin PK

1 000 8
3203.625000 45.9 -9.8 28.1 )
4803.750000 60.1 -6.3 13.9 v
8609.625000 47.8 2.0 26.2 740 | V
Limit and Margin AV

AV

M
1601.375000 36.6 -14.6 174 540 |V
3203.625000 415 9.8 125 540 |V
4803.750000 50.7 -6.3 3.3 540 |V
8609.625000 36.4 2.0 17.6 640 |V

Date: 9/28/2011 - Time: 2:23:45 Reviewed by:
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Figure 9: Test figure of spurious emissions, mode A .1, Horizontal polarity
(18GHz — 26GHz), GFSK Modulation

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No; 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09

Dartis 182

e

Level in dBUV/m

20

8 19 20 21 22 23 24 25 2%
Frequency in GHz

"18010.000000 49.9 3.5 " 244 740 | H
21680.000000 §1.0 4.2 23.0 740 | H
24681.000000 52.3 5.1 21.7 740 | H

I__imit and Mya

19010.000000 38.2 3.5 15.8 54.0

H
21680.000000 39.5 4.2 14.5 540 | H
24681.000000 40.6 51 13.4 54.0 | H

(mez)
!

LR
Date: ©/27/2011 - Time: 3:12:37 Tested by: ‘&%jﬁ,g;z__ ,

Reviewed by:
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A TUVRheinland®

Figure 10: Test figure of spurious emissions, mode
(18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

A.1, Vertical polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition; 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3180-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

! L

FCCipanis 18:26G BK

- ]
% _ JW%ET w-m:,.:
=4 oL I oy

Frequency in GHz

25 26

19420.000000 50.7 3.6 23.3 740 |V

22392.000000 50.4 44 23.6 740 |V

24311.000000 53.2 4.9 20.8 740 | V
dM

19420.000000 384 3.6 54.0 | V

25352 000000 387 4.4 540 |V

24311.000008 M.5 4.9 54.0 | V

Date: 9/27/2011 - Time: 3:21:48 Tested by:
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-26391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channe! (BDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: SkHz - 30MHz

Receiver: TUV ESCI 3

Transducer; TUV SAC Active Loop Antenna HFH2-22 / TUV ESCI3

Pre TUV 8K fo 30M HFH2-Z22

Level in dBp\V/m

i %k 20 30 S0 00k 200 306 500 AM  2M 3M  SM 10M 20 30M
| Frequency in Hz

Result Tablg Single

1.110000 M7 o 2031 H
2.202000 324 - 2021 H
0.017400 - 571 207 | H
0.034920 - 55.2 202 | H

Date: 25/09/2011 - Time: 16:17:21 Reviewed by:
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Figure 12: Test figure of spurious emissions, mode

(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test item:
Identification:

Test Standard:
Test Detail:
Operation Mode;
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arken

Bluetooth Stereo Transmitter & Receiver
BH502 [RX] )
FCC Part 15

RE

Tx @ Middle Channel
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

(BDR)
101 kPa.

9kHz - 30MHz
TUVESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

Level in dBpV/m

200 300 500 m 2M 3™ 5m

Frequency in Hz

100k 10M

.062000 40.2 203 [V
2.018000 36.7 — 20.2 | V
0.017160 e 453 206 [V
0.034920 - 44.8 20.2 | V

Date: 25/09/2011 - Time: 16:08:24

Reviewed by:

A TUVRheinland®

A.2, Vertical polarity
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotfine: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channe!l (BDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

80 R . . y . -

i : i : i ¢

£ : ! FGC15:209-30M:16-3m QP
£ | e
g 40 - : -
e i
[} < H ! "
e e _— " e
P T - | i & ;
1 S T ; et » i '
i T + i ;
0 t + t + + + 1 i
1 30M 50 60 70 80 90 100M 200 300M

Frequency in Hz

36.100000 9.9 13.2 30.1 400 | H
55.100060 7.2 10.9 328 40.0 | H
{ 117.100060 74 11.5 36.1 435 | H
| 184.150000 10.8 15.2 327 435 [ H

Ciage
Date: 9/26/2011 - Time: 2:43:34 Tested'ﬁ‘z‘.ﬁ;cﬁ Reviewed by:
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon )

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502. {RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channe! (BDR)

Climate Condition: 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUVESCI3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBBS124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

e e OG5 20)

Level in dBuVim

20

30M 50 60 70 80 90 100M 200 300M
Frequency in Hz

Limit and Margin QP

34.750000

84.950000 6.5 10.8 335 400 |V
174.450000 10.3 14.6 33.2 435 |V
258.150000 14.9 1941 311 460 | V

Date: $/26/2011 - Time: 2:36:54 Tested by: L_:n‘%éﬁi Reviewed by:
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (300MHz — 1GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH502. [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Regceipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUVESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Parti5_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dBvVim

+ + + +
i 300M 500 600 700 800 900 16

342.000000 : H
481.980000 14.7 18.6 313 460 | H
656.640000 19.2 21.9 25.8 460 | H
| 866.280000 214 245 24.6 46.0 [ H

i

Date: 9/27/2011 - Time: 10:54.00 Tested b Reviewed by:




Produkte
Products

Appendix 1
17022077 001
Page 20 of 100

A TUVRheinland®

Figure 16: Test figure

of spurious emissions, mode A.2, Vertical polarity

(300MHz — 1GHz), GFSK Modulation

TUV Rielnland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitier & Receiver
BH502, [RX]

FCC Part 15

RE

Tx @ Middle Channel
23 ¢ 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

(BDR)
101 kPa.

300M-1GHz

TUVESCI 3

TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

09 30M-1
E T T -
=3
< H
%
0 . . —
300M 500 600 700 800 900 1G
Frequency in Hz
Limit and Margin QP
369.660000 12.3 16.2 337 460 |V
548.680000 16.4 198 20.9 260 |V
742.080000 19.9 228 261 460 |V
934.560000 223 253 237 45.0 |V

Date: 9/27/2011 - Time: 11:02:56
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A TUVRheinland®

Figure 17: Test figure of spurious emissions, mode

A.2, Horizontal

polarity (1GHz — 18GHz), GFSK Modulation

TUV Rbeinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ Mid Channe!l (BDR)

23 T; 50 %RH; 101 kPa.

Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

1GHz-18GHz
TUV SAC HF908
TUV SAC HF908/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

FCCpantt5-1-18G-PK

Levelin dBuv/im

26

3G 56 8 8

Frequency in Hz

1626.875000 X 3

3252.500000 45.9 -9.1 28.2 74.0
4882.375000 544 £.5 19.6 74.0
7358.000000 47.3 -0.3 26.7 74.0

Limit and Margin AV

. 14.2 26.6 540 H
3252.500000 9.1 174 540 | H
4882.375000 50.6 -6.5 34 540 [ H
7358.000000 357 -0.3 18.3 540 | H

Date: 8/28/2011 - Time: 2:09:55

Y,

{ w928 )
e 5 ’ ¥

Reviewed by:
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Figure 18: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail; RE

Operation Mode: Tx @ Mid Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HFS06

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

RO e e e e e - H
i -

RS N -
g w - LFCCpant151=18G PK
= Q H
2 e - o FCC-part15-4=16G,
3 N i A et
i s N s [ v

I N .
1G 26 kic] 4G §G 6 8 106G 186

Frequency in Hz

1624.750000

3252.500000 394 -84 34.6 74.0
4880.250000 56.6 6.5 17.4 74.0
7387.750000 47.2 -0.3 26.8 740

) 225 540V
3252.500000 25.1 540 |V
4880.250000 50.8 3.2 540 | V
7387.750000 35.2 -0. 18.8 540 |V

‘;m ¥ A

Date: 9/28/2011 - Time: 2:16:45 Reviewed by:
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Figure 19: Test figure of spurious emissions, mode

polarity (18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification;
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Resuilt:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Blu
BH

etooth Stereo Transmitter & Receiver
502 [RX]

FCC Part 15

RE
Tx
23

@ Middle Channel (BDR)
C; 50 %RH; 101 kPa.

Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

A.2, Horizontal

1001 -

80

P 18:06G PK

80

_FCGpar15 18266 AV
” —————y

40

Leval in dBuV/m

201~

21 22 23 24 25
Frequency in GHz

)23.4 7490

19590.000000 50.6 3.6 H
22957, 521 4.6 219 746 | H
24524.000000 52.8 5.1 21.2 740 | H

Lim}it and Margin AV’

19590.000000 38.7 3.6 15.3 540 | H
22957.000000 40.2 4.6 13.8 540 | H
24524.000000 405 5.4 135 540 | H

Date: 9/27/2011 - Time: 3:10:40

Tested by:
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Figure 20: Test figure of spurious emissions, mode

(18GHz — 26GHz) , GFSK Modulation

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
ldentification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ Middle Channel (BDR)

23 TC; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Vertical

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAG 3160-09

Pre TUV 18 to 26.5 3160-09

A.2, Vertical polarity

Leve! in dBpV/m

18 19 20

21 22 23 24 25
Frequency in GHz

26

Limit and Margin PK

18616.000000 509 33 231|740V
21176.000000 51.3 4 227 740 |V
24200.000000 535 X 205 74.0 |V

Limit and Margin AV

18616.000000 38.7 3.3 18.3 540 | V
21176.000000 39.5 4.1 14.5 540 |V
24200.000000 4.6 4.9 124 540 | V

Date: 9/27/2011 - Time: 3:23:26

Reviewed by:
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH502, [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channe!l (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Freguency Range: 9KHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-22 / TUV ESCI3
Pre TUV 9K to 30M HFH2-Z2

Leval in dBpVim

3 + + t + |
L 20 30 50 100k 200 300 500 ™ 2M 3M  5M 10M 20 30M
Frequency in Hz

2.206000 35.0 — H
0.017400 - 57.0 H
0.034920 - 553 H

Date: 256/09/2011 - Time: 16:42:12
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmifter & Receiver

Identification: BH502, . [RX]

Test Standard; FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: ' Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUVESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K fo 30M HFH2-22

80T 7

60
40 Enbic T

Level in dBUV/im

100k 200 300 500 M 2M 3M SM 10M 20 30M

Frequency in Hz

Result Table Single
11 =

1.102000 Vv
5.214000 29.5 - 219 |V
0.034920 — 48.7 202 |V
0.422000 - 36.5 207 |V

Date: 25/09/2011 - Time: 16:36:12 Reviewed by:
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal

polarity (30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Inforimation

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502. [RX]

Test Standard: FCCPart 15

Test Detail: RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUVESCI 3

Transducer:

TUV SAC VHBBG124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

7] S—

FEC15:200 30M-1G 3 @P

Level in dBpV/m
+
€

t i
60 70 80 90 100M 200 300M
Frequency in Hz

35.250000 9.6 135 30.4 400 |V
57.250000 6.6 11.0 334 400 |V
101.000000 6.6 10.7 36.8 435 | v
194.950000 1.5 16.0 32.0 435 |V

Date: 9/26/2011 - Time: 2:54.28

Reviewed by:
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Pari 15

Test Detail: RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHZz

Receiver: TUVESCIH3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

80T H 7 i H ] AR

i
T
: ) i
60 T T

i | ; i i
.>_E et e —“ : ¢ i FCC-45:209-30M-1C3m-QP
Z : ; I — I ]
T T f
£ .
< |
8 i
- oo
g e )
Q + + t U 4 + J
3M 50 60 70 80 90 100M 200 300M

Frequency in Hz

|__36.600000 9.5 131 30.5 400 | H
56.750000 6.7 1.0 33.3 400 | H
113.450000 7.3 114 36.2 435 | H
187.300000 11.0 15.6 32.5 435 | H

Faox (M)
Date: 9/26/2011 - Time: 2:51:14 Tested b)f':ggn Q f@ Reviewed by:
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Figure 25: Test figure of spurious emissions, mode A.3, Horizontal
polarity (300MHz — 1GHz), GFSK Modulation

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 7, 50 %RH; 101 kPa.

Test Voltage/ Freg: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
YULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

P ——— v S —

Level in dBpV/m

0 +
300M 500 800 700 a00 800 1G

Frequency in Hz

363.720000 H
501.600000 15.1 18.9 30.2 46.0 | H
703.560000 18.6 224 264 46.0 | H
916.680000 221 251 239 46.0 [ H

Date: 9/27/2011 - Time: 10:51:42 Tested by: Reviewed by:
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Figure 26: Test figure of spurious emissions, mode A.3, Vertical polarity
(300MHz — 1GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail; RE

Operation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dBuvim

+ + +
300M 500 860 700 800 300 16
Frequency in Hz

$51.120000 v
480.600000 14.7 186 M3 460 1 V
664.380000 19.2 22.0 26.8 4601V
[ 853.380000 21.2 24.2 24.8 48.0 | V

Date: 9/27/2011 - Time: 11:04:27
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Figure 27: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
tdentification: BH502, [RX]

Test Standard: FCC Part 15

Test Detail: RE

Cperation Mode: Tx @ High Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq; Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF908

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Fi

Leve! in dBLV/m

Frequency in Hz

1662.375000 My 144 32.2 740 | H
3305.625000 40.8 87 3332 740 [H
4358.875000 55.2 6.7 18.8 740 | H
7440.875000 51.0 0.3 230 740 [ H
Limit and Margin AV

1652.375000 36.1 141 179 54.0 { H
3305.625000 29.7 8.7 243 54.0 | H
4958.875000 49.3 6.7 4.7 540 | H
7440.875000 43.2 03 108 540 | H

R

Date: 9/28/2011 - Time: 1:54:23 Tested by:'“’-‘,\ 55?537 Reviewed by:
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Figure 28: Test figure

of spurious emissions, mode A.3, Vertical polarity

(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ High Channel (BDR)
23 TC; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

101 kPa.

1GHz-18GHz
TUV SAC HF906
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF206

&

€ part15-1-18GP|

Level in dBpV/m

2G 36 4G 5G

Frequency in Hz

,1.

Limit and Margin PK

75 .
[ 3365.125000 0.2 v
4958.875000 56.2 v
7440.875000 53.6 v

Limit and Margin AV

1652.375000 339 -14.1 201 540 |V
3365.125000 212 -8.7 26.8 540 | V
4958.875000 0.7 -6.7 3.7 540 |V
7440.875000 4.8 0.3 9.2 540 | V

Date: 9/28/2011 - Time: 1:46:39

Reviewed by:
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Figure 29: Test figure of spurious emissions, mode

A.3, Horizontal

polarity (18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong}) Ltd.

EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Resuit:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer;

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502. [RX}

FCC Part 15

RE

Tx @ High Channel (BDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Herizontal

101 kPa.

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

518:26G.PK

FCCartIs™ % BGAV

Level in dBuV/m

23 24 26

Frequency in GHz

Limit and Margin PK

19580.000000 H
22858.000000 52.3 4.6 21.7 740 | H
25402.000000 52.8 5.2 21.2 740 | H

19580.000000 38.6 3.8 15.4 540 | H
22858,000000 404 4.6 13.6 5490 | H
25402.000000 40.5 52 13.5 840 H

Date: 9/27/2011 - Time: 3:14:20

5 ]
w0 #
Tested by:\'“f* ¢

Reviewed by:
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Figure 30: Test figure of spurious emissions, mode

(18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

A.3, Vertical polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Gondition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RXY]

FCC Part 15

RE )

Tx @ High Channel (BDR)

23 C 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 0601

Pass

Test distance is 3m, Vertical

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

Level in dBuV/m

21 22 23 24 25
Frequency in GHz

26

Limit and Margin PK

18922.000000 |

v
21640.000000 51.0 22 23.0 740 |V
24154.000000 534 48 206 740 |V

Limit and Margin AV

18922,000000

21640.000000 39.3

4.2 14.7 540 | V

24154.000000 414

4.9 2.6 540 [V

Date: 9/27/2011 - Time: 3:19:55

Tested by: wraaid Reviewed by:

o
S
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TUV Rheinland (Guangdong) Ltd.

Common Information

Manufacturer: .
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Figure 31: Test figure of spurious emissions, mode B
(9kHz — 30MHz), GFSK Modulation

, Horizontal polarity

EMC Test Service Hotline: +86-20-28391188

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502. [RX]

FCC Pait 15

RE

Rx @ Middle Channel (BDR)

23 C; 50 %RH; 101 kPa.

EMC Test Record (Emission)

Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022077 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 9kHz - 30MHz
Receiver: TUVESCI 3
Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3
Pre TUV 9K to 30M HFH2-Z2
100 ; T
s
g o Y
L 20t
ol - } -
-wsk 100k 200 300 S:Jl! ilM M 3;\/| 5M 1l;M 2‘0 3D‘M
Frequency in Hz

2.206000

0.017160

20.6

0.034840

20.2

Date: 256/09/2011 - Time: 16:58:19
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A TUVRheinland®

Figure 32: Test figure of spurious emissions, mode

B, Vertical polarity

(9kHz — 30MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:

Comment:

Subrange 1
Frequency Range:
Receiver;
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RXj

FCC Part 15

RE

Rx @ Middle Channel
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

(BDR)
101 kPa.

9kHz - 30MHz
TUVESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

80

s @
S o

%)
S

Level in dBpwW/m

o

~20
-30

100k 200 300 500 m 2M 3M 5M 10M

Sk
Frequency in Hz

Result Table_Single

e

.130000 4.6 2031V

2.206000 329 - 202 |V

0.017160 — 46.7 206 | V

0.034840 — 44.0 202 |V
Date: 25/09/2011 - Time: 16:53:02 Tested bhy: Reviewed by:
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Figure 33: Test figure of spurious emissions, mode

B, Horizontal polarity

(30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Testltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Clitate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Rx @ Middle Channel
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

(BDR)
101 kPa.

30-300MHz
TUV ESCI 3
TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

BO - e s e

P
2

i
{
i
i H
: i

Fe
S

s FEC15209 30M'—1G3m'inP

Level in dBuV/m

20

80 90 100M
Frequency in Hz

35.550000 9.8 134 30.2 40.0 | H
94.000000 5.8 10.2 37.7 435 | H
175.550000 10.2 14.6 33.3 435 | H
249.250000 14.4 18.8 31.6 46.0 | H

Date: 9/26/2011 - Time: 3:18:49

Reviewed by:
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Figure 34: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz — 300MHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +85-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Sterec Transmitter & Receiver
{dentification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

P
J
i
1
!

[ 1] SO SRS ST S

1

; FCE-15:209-30M=1C-3m-QP
30M=16-3m Of

40

Level in dBuV/m

30M 50 80 70 B0 90 100M 200 300M
i Frequency in Hz

32.700000 10.7 141 293 40.0 |V
59.700000 7.2 10.9 3238 400 | V
115.850000 7.6 1.5 359 4351V
2§3.650000 - 16.6 20.7 284 460 | V

Date: 9/26/2011 - Time: 3:09:58 Tested by:
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Figure 35: Test figure of spurious emissions, mode B, Horizontal polarity
(300MHz — 1GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon R

Test ltem: Bluetooth Stereo Transmitter & Receiver .

[dentification: BH502. [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li<ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULPY9118A-481

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

80T

i ,
{ i

60 T FCICT5 209 30ME1G 3F.QP
ol

40

Level in dBuV/im

2] t J
300M §00 800 700 800 |00 1G

Limit and Margin QP

3 H
535.920000 H
783.720000 204 234 25.6 46.0 | H
949.260000 225 264 23.6 46.0 [ H

61\\\\9.11 >
P g‘.‘”‘
Date: 9/27/2011 - Time: 10:57:20 Tested % ;9*‘;”.} Reviewed by:
‘Ched &7
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Figure 36: Test figure of spurious emissions, mode B, Vertical polarity

(300MHz — 1GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Tést Record (Emission)

Common Information

Manufacturer: Arkon

Test item: ’ Biuetooth Sterec Transmitter & Receiver

Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middie Channe! (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer; TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part1_Class B_300-1000MHz_PK_By WLC_2011Sept

GO oo o

BOy

40~

Level in dBuV/m

20

300M 500 800 700 800 900
Frequency in Hz

361.620000 12.0 18.0 4.0 46.0 | V
495.660000 15.0 18.8 1.0 4.0 |V
671.700000 19.2 221 26.8 46.0 | V
922.680000 22.1 252 239 46.0 |V

Date: 9/27/2011 - Time: 10:59:45

. ‘li@;f Reviewed by:
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Figure 37: Test figure of spurious emissions, mode

B, Horizontal polarity

(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502. [RX]

FCC Part 15

RE

Rx @ Middle Chanrel (BDR)

23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022077 001
Result: Pass
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 1GHz-18GHz
Receiver: TUV SAC HF906
Transducer: TUV SAC HF9086/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 186 HF906
120 f i
! ’
gw FEEpartts 1-18G-PK
% 80 FEE partt5-1=186 A%
£ o
2 40 3 - e
= Ty P
- ,
16 26 36 € 56 8 8 106 186
Frequency in Hz

1626.875000 46.8 H
2440.750000 35.2 -12.6 38.8 740 | H
17861.875000 59.2 10.5 14.8 740 | H

Limit and Margin AV

2440.750000

23.3

30.7 .0 | H

17861.875000

47.3

10.5 6.7 .0 | H

Date: 9/28/2011 - Time: 4:40:50

Reviewed by:
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Figure 38: Test figure of spurious emissions, mode
(1GHz - 18GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

B, Vertical polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/! Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 . [RX]

FCC Part 15

RE

Rx @ Middle Channe! (BDR)

23 T, 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Vertical

1GHz-18GHz
TUV SAC HF908

Transducer: TUV SAC HF906! TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF908
£ % LFGE partt5-1+18GP
Z 7
T 0 FCCpartt5-1=18G
s X _:ﬁﬁ -
g v X, e A
5 4 Parere muchie, b
20 -
0 } +
16 26 3G 4G s6 6 8 106 186G
Frequency in Hz

l,irpit qu Mar_i in PK

1626.875000 453 5.0 28.2 780 |V
2440.750000 37.2 426 36.8 74.0 [V

17953.250000 59.6 113 14.4 74.0 |V

Limit and Margin AV ' -

1626.875000
2440.750000 26.6 -12.6 274 v
17953.250000 47.2 1.3 6.8 0|V

Date: 9/28/2011 - Time: 4:45:50




Appendix 1 A TUVRheinland®

17022077 001
Page 43 of 100

Produkte
Products

Figure 39: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by fi-ion batiery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: ) 18GHz-26GHz

Recejver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-08

100

@
S
F

@

=3
t
H

Level in dBuvim
3

207 -

18 18 20 21 2 23 24 25 2
i Frequency in GHz

Limit and Margin PK

19288 50.5 35 235 740 [ R
21875000000 51.0 43 23.0 740 [H
24189.000000 53.8 49 20.2 740 H

Limit and Margin AV

19286.000000 384 35 15.6 54.0 | H
21879.000000 393 4.3 14.7 54.0 | H
24189.000000 .7 4.9 12.3 840 | H

Date: 9/27/2011 - Time: 3:03:21 Tested by:" e Reviewed by:
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Figure 40: Test figure of spurious emissions, mode

(18GHz — 26GHz), GFSK Modulation

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

B, Vertical polarity

Manufacturer: Arkon
Test item:; Bluetaoth Sterec Transmitter & Receiver
Identification: BH502 [RX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Rx @ Middle Channel (BDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022077 001
Result: Pass
Comment; Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-26GHz
Receiver: TUV 3160-09
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 1o 26.5 3160-09
tour— - ; T | -
80 B - TFCCipa] 'ItS—Afbb PK
c I
% &0 } : FCChait 15 1826GAV
) RO N e L — i L Froeen ::’W 1!
£ 4 A bl
- j e
i ! :
""""" a ! , T T
[} + + + + i i
18 19 20 21 22 23 24 25 28
Frequency in GHz

Limit and Margin PK

19894.000000 50.0 3.8 24.0 740 | V
22627.000000 51.3 4.5 227 740 | V
24681.000000 52.0 51 22.0 740 |V

Limit\and Margin AV

19894.000000 38.0 3.8 16.0 540 |V
22627.000000 38.5 45 14.5 540 [V
24681.000000 406 5.1 134 540 |V

Date: 9/27/2011 - Time: 3:25:01
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Figure 41: Test figure of Radiated emissions inres  tricted bands, Mode A.1,

Horizontal, GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: Band edge

Operation Mode: Tx @ Low Channel (BDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq; Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF908

Pre TUV 1 to 18G HF806

140

1001

2 402200000/GHz

921736 dBpYim -

J1T0Y, NESBED

B0 e e~ e e

21347600000-GHZ - - - jrmeen i

56,406 dBuV/m __ 54.873 dBuV/im

Level in dBuV/m

1

[ i ;
)f—«Z-.BQOZO;OGOOAGH;Z/»~—~v—-~
46.928 dBuV/m!

i
i
i
i
+

(4 1 +
2810 2320 2340 2380 2380 2400 2410

Frequency in MHz

Date: 9/28/2011 - Time: 10:22:10

Reviewed by:




Produkte
Products

Appendix 1
17022077 001
Page 46 of 100

A TUVRheinland®

Figure 42: Test figure of Radiated emissions in res

Vertical, GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

tricted bands, Mode A.1,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
identification;
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Biuetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

Band edge

Tx @ Low Channel (BDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

101 kPa.

2GHz-3GHz
TUV SAC HF908
TUV SAC HF908/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

i i
e -2:402200000-GHz

102,591 dBuVim

EGC.partt

2.390200000.GHz
£ 55,186 dByi
=
3 ke
& R T ; '&M TN ks
2 i } 1 i
- % T R A J
... - 2TZ00000 Sz 21390200000 GHz- :
a0 - HVim 47,726 dBLV/M:

20+

1O

] t
2310 2320

2360
Frequency in MHz

Date: 9/28/2011 - Time: 10:19:17

77

-
£ s B
Tested by: Szl Reviewed by:

T

\,
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Figure 43: Test figure of Radiated emissions in res
Horizontal, GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

Common Information

Climate Condition:
Test Voltage/ Freg:

Frequency Range:

tricted bands, Mode A.3,

EMC Test Service Hofline: +86-20-28391188

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

Band edge

Tx @ High Channel (BDR)

23 T, 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Horizontal

2GHz-3GHz
TUV SAC HF908
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

EMC Test Record (Emission)

Level in dBuV/m

92000 GHz

2480 2500 2510 2520

Frequency in MHz

Date: 8/28/2011 - Time: 10:27:31

8 Reviewed by:
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Figure 44: Test figure of Radiated emissions in res

Vertical, GFSK Modulation

TUV Rheinland (Guangdong) Ltd.

tricted bands, Mode A.3,

EMC Test Service Hotline: +86-20-26391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Resuit:
Comment:

Subrange 1
Frequency Range:
Receilver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

Band edge

Tx @ High Channel (BDR)
23 TC; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

101 kPa.

2GHz-3GHz
TUV SAC HF906"
TUV SAC HF906/ TUV FSP30-TUV SAC HF206

Pre TUV 1 to 18G HF906

12479936000 GHz

a0

807

1100.361 dBpVim

70

2

80

I 24841
56:1 6\’1 dBuV

92000 G

Level in dBpV/m

50

40

2.484192000 GHz

52:341 4B[H

m

30

o
2474 2480

2500
Frequency in MHz

2430 2510

Date: 9/28/2011 - Time: 10:30:27

. /Reviewed by:

o,
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Figure 45: Test figure

of spurious emissions, mode A.1, Horizontal

polarity (9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test item:
Identification:
Test Standard;
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ Low Channel (EDR)
23 ¢ 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

101 kPa.

9kHz - 30MHz
TUVESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 8K to 30M HFH2-Z2

Level in dBpV/im

M oM

200 300

t
100k 500 10M 20 3oMm

Frequency in Hz

0.966000

2.210000 36.6 — 202
0.017160 58.1 20.6
0.034920 — 55.5 20.2
0.422000 435 20.7
Date: 25/09/2011 - Time: 14:50:21 -§ Reviewed by:

A TUVRheinland®
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Figure 46: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502, [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUVESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-22 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

Level In dBLV/m

-30

9k 20 30 &0 100k 200 300 500 ™ 2M 3mM  s5M 10M 20 30M

Frequency in Hz

Re§u|t Taplg »Sin !e »

0.974000 - v
5.218000 28.5 — 28|V
0.017160 i 44.9 20861V
0.034840 - 43.6 202V

Date: 25/09/2011 - Time: 14:53:21 Tested by%%: 5 } Reviewed by:
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Figure 47: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX}

Test Standard: FCC Part 15

Test Detail; RE

Operation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUVESCI 3

Transducer: TUV SAC VHBBS124-511/ TUV ESGI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

80

B80T

40

Leve! in dBuV/m

204 -

30M 50 60 70 80 SO 100M 200 300M

Frequency in Hz

Limit and Margin QP
T 1 P 7

~33.360000 59 140 304 40.0 | H
53100000 62 10.8 338 400 [H
133.260000 88 125 349 435 H
223.3200600 29 175 5B %0 H
B
ol

Date: 9/26/2011 - Time: 4:50:45 Tested by Reviewed by:
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Figure 48: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502, [RX]

Test Standard: FCC Part 15

Test Detail; RE

Operation Mode: Tx @ Low Channel (EDR}

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by fi-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

|
i
i
}

Level in dBuV/m

30M 50 60 70 80 90 100M 200 300M
Frequency in Hz i

Limit and Margin QP
- 16V | QuasiPe: Cor

34.860000 9.4 13.6 30.6 40.0 | V
63.480000 6.6 10.2 334 400 | V
138.000000 8.8 12.7 34.7 435 |V
215.640000 123 16.9 31.2 435 |V

Date: 9/26/2011 - Time: 4:46:05 Tested by: Reviewed by:
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Figure 49: Test figure of spurious emissions, mode A.1, Horizontal
polarity (300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

ldentification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.

Test Voltage! Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontai

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUVESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP2118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

L L

i Rl IR T UFCC 15209 300G 3P

| E
I£ i e [
Pz )
i S 07 -
kS
o
1
- 20
o + t + } 4 + 1
300M 500 600 700 800 900 16

Frequency in Hz

Li

F ,
M

354.240000 11.8 15.8 B 341 46.0

H
490.380000 15.1 18.7 30.9 46.0 | H
617.100000 18.2 21.0 278 46.0 [ H
825,360000 21.0 23.9 25.0 46.0 | H

Date: 9/27/2011 - Time: 10:38:38 Reviewed by:
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Figure 50: Test figure of spurious emissions, mode

A.1, Vertical polarity

(300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freqg;

Receipt No:
Report No:
Resuit:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetoocth Stereo Transmitter & Receiver
BH502. [RX]

FCC Part 15

RE

Tx @ Low Channel (EDR}
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

101 kPa.

300M-1GHz

TUVESCI 3

TUV SAC VULP2118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

80

" FCC15209"

Level in dBUVImM

i
i
i
i

500 600 800

Frequency in Hz

700

370.020000 12.2 16.2 33.8 480 |V
492.180000 14.9 18.8 311 460 |V
673.080000 19.4 221 26.8 4860 |V
871.920060 217 24.6 24.3 46.0 | Vv

Date: 9/27/2011 - Time: 10:36:44

Reviewed by:
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Figure 51: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item; Bluetooth Stereo Transmitter & Receiver
Identification: BH502 . [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 °C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-fon battery

Receipt No; 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment; Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF908

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

i FCCpart1§-1-18G-P
[ { N
' ~+FEC patt51=18G-A)

Level in dBpVim

0 i + + +
16 26 3G 4G 56 6 8 106 186

Frequency in Hz

Limit and Margin PK

E . . . 740 | H
3201 4.0 9.2 33.0 740 | H
4803.750000 §9.0 59 15.0 740 | H
7721.375000 46.3 04 217 740 | H

Limitﬁand Margin AV

1601.375000 30.2 “14.6 23.8 540 | H
3201.500000 31.0 9.2 23.0 540 | H
4803.750000 46.0 -5.9 8.0 540 | H
7721.375000 33.3 4 207 540 | H

Date: 9/28/2011 - Time: 12:05:10 Tested by: Reviewed by:
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Figure 52: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMGC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: © Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502, [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range; 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

FCC part15-:18G PK

FGC Dmﬂﬁﬂﬂ&@*&l
)

Level in dBuvim

1G 2G 3G 4G 56 8 8 106 186
Frequency in Hz

1599.250000 40.7 ~14.7 33.3 740 |V
3201.500000 47.8 -9.2 26.2 740 | V
4803.750000 62.8 -5.9 1.2 740 |V
6406.000000 47.5 -2.3 26.5 740 |V

Limit and Margin AV

| 1699.250000 4.7 .
3201.500000 Ma 9.2 12.9
4803.750000 51.0 53 3.0
6406.000000 303 23 133

Date: 9/28/2011 - Time: 11:52:55 Tested by: 7«,; Reviewed by:
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Figure 53: Test figure of spurious emissions, mode

polarity (18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland {Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer;
Test item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Resuit:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ Low Channel (EDR)

23 ¢ 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Horizontal

18GHz-26GHz
TUV 3160-09
TUV 8AC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 0 26.5 3160-08

Level in dBuV/im

Frequency in GHz

Limit and Mar: in‘ PK

19101.000000 50.1 3.5 23.9 740 | H
22688.000000 51.5 4.5 22.5 740 [ H
24300.000000 53.2 4.9 20.8 740 | H

I4.im~i't’a“nd Mar' in AV

19101.000000 38.5 35 15. 840 | H
22688.000000 39.9 4.5 14. 540 | H
24300.000000 41.8 4.9 12.2 540 | H

Date: 9/27/2011 - Time: 2:56;58

Reviewed by:

A.1, Horizontal
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Figure 54: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz — 26GHz), V Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common {nformation

Manufacturer: Arkon

Test ltem: . Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

QOperation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltagef Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: , TUV SAC 3160-09/ TUV FSP30-TUV SAC 3180-09

Pre TUV 18 10 26.5 3160-09

1007 s o

aok-- D15 18765 PK

60T~

precerrors

TECCIBaR15 18:26G AV

40

Level in dBuv/m

204 -

1§498.000000 51.1 3.3 229 740 | V
21320.000000 51.7 4.2 223 740 | V
24248.000000 53.5 4.9 20.5 740 | V

Limit and Mar» in AV

18498.000000 38.8 3.3 15.2 540 | V
21320.000000 39.9 4.2 14.4 540 [V
24248.000000 1.8 4.9 12.2 540 [V

Date: 9/27/2011 - Time: 2:44:44
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Figure 55: Test figure of spurious emissions, mode
polarity (9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

A.2, Horizontal

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem;
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part15

RE

Tx @ Middle Channel (EDR)

23 C; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Horizontal

9KkHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

Level in dBUV/m

9k 20 30 50

100k 200 300 500 ™ 2M M 5M 10M 20 30M
Frequency in Hz

0.958000 431 - 203 | H
2.110000 40.3 — 202 | H
0.017160 - 55.4 206 | H
0.034920 — 52.6 202 | H

Date: 25/09/2011 - Time: 14:26:33

Tested by: Reviewed by:

A TUVRheinland®
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Figure 56: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
ldentification: BH502, [RX]

Test Standard: FGC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (EDR)

Climate Gondition; 23 T, 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Verlical

Subrange 1

Frequency Range: 8kHz - 30MHz

Receiver: TUV ESC! 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K 1o 30M HFH2-Z2

Leve! in dBuV/m

-30 + . + + + + +
5k 20 30 50 100k 200 300 500 1M M M 5M 10M 20 30M
Frequency in Hz

Result Tat_)le Single

1.074000 4.2 203 | V
5.810000 31.0 == 219 | V
0.017160 —— 451 206 | V
0.034840 —— 43.7 202 |V
fich
e
Date: 25/09/2011 - Time: 14:31:33 Tested by: | M2 eviewed by

llecksd 7
M s
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Figure 57: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502, [RX]

Test Standard: FCC Part15

Test Detail:

Operation Mode: Tx @ Middle Channel (EDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUVESCI 3

Transducer: TUV SAC VHBB2124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dByV/m

3oM 56 60 70 80 90 100M 200 300M

| Frequency in Hz

Limit and Margin QP
LS ,_S!Q 4!

iR

33.540000 9.6 13.9 30.4 408 | H
64.140000 6.4 10.2 336 400 | H
132.900000 8.6 12,5 34.9 435 | H
217.140000 12.6 171 334 46.0 | H

Chik

Date: 9/26/2011 - Time: 4:12:37 Tted by: " Reviewed by:
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Figure 58: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: E

Operation Mode: Tx @ Middle Channel (EDR)

Climate Condition: 23 °C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI3

Transducer: TUV SAC VHBB&124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBpv/m

30M 50 &0 70 80 80 100M 200 300M

Frequency in Hz

Limit and Margin QP
-

36.240000 9.7 13.2 30.3 400 |V

74.940000 5.6 8.8 344 400 | V
106.260000 6.7 111 36.8 435V ]
152.700000 9.6 13.6 33.9 435V

Date: 9/26/2011 - Time: 4:00:43 Tested by P zzz ! Reviewéd by:
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A TUVRheinland®

Figure 59: Test figure of spurious emissions, mode

A.2, Horizontal

polarity (300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
ldentification;

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voltage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver;
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 {RX]

FCC Part 15

RE

Tx @ Middle Channe!
23 ¢ 50 %RH;
Power by [i-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

(EDR)
101 kPa.

300M-1GHz

TUVESCI3

TUV SAC VULP39118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC._2011Sept

i

RE# OQ‘30M‘-1G"3F11"OEP
-

Level in dBuv/im

300M

500 600

Frequency in Hz |

800

Limit and Margin QP

3

502.980000

643.380000

863.520000

Date: 9/27/2011 - Time: 10:43:41

£ S
T AR 7
&8%ed by REMIEL _ Reviewed by:
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Figure 60: Test figure of spurious emissions, mode A.2, Vertical polarity
(300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong}) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receijver

Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middie Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUVESCI3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

FCCT15:200 2001

Level in dBuV/rm

300M 500 800 700 800 900 16
Frequency in Hz

Limit and Margin QP

3

000000 46.0 | V
481.320000 46.0 | V
| 680.100000 193 22.2 46.0 |V
855.780000 21.2 24.3 46.0 | V

Date: 9/27/2011 - Time: 10:33:12 Reviewed by:
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Figure 61: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-25391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Sterec Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltagef Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

FECpart15 118GP

% FCCpartts
-

Level in dBuV/m

16 26 36 4G 56 6 8 106 186
Frequency in Hz

H
3254.625000 44.5 5 29.5 H
4882.375000 60.2 3 13.8 740 | H
7321.875000 53.3 04 20.7 740 [ H

Limit and Margin AV

1626.875000 H
1626.875000 214 14,2 26.6 H
3264.625000 38.8 941 15.2 H
4882.375000 50.9 65 31 A
7321.875000 421 0.4 11.9 H
L Ailgagp
Date: 9/28/2011 - Time: 1:11:05 Tested Bz Reviewed by:

e ——
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A TUVRheinland®
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Products

Figure 62: Test figure of spurious emissions, mode A.2, Vertical polarity

(1GHz - 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502. [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channel (EDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment; Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF206

Transducer; TUV SAC HFS06/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

L

o3

»»»»» =

part151=186-PK

Level in dBpV/im

4G 56 8

Frequency in Hz

Limit and Margin PK

PR
.875000 2

3254.625000 48.7 v

4882.375000 61.2 v

{ 7321.875000 555 0.4 18.5 740 |V

Limit and Margin AV

1626.875000 325 -14.2 215 540 |V
3254.625000 36.6 -9.1 174 54.0 |V
4882.375000 50.4 -6.5 3.6 540 |V
7321.875000 4.9 04 9.1 540 [V

Date: 9/28/2011 - Time: 1:02:06

Reviewed by:
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Figure 63: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid, EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH502. [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ Middle Channe! (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
Pre TUV 18 to 26.5 3160-09

Leve! in dBuV/m

Frequency in GHz

Limit and Margin PK

19585.00000 51.0 36 “23.0 740 | H
25081.00000 510 i3 23.0 740 | H
25353.00000 522 6.0 218 740 H

Limit' and Margin AV

19585.000000 38.6 36 15.4 540 | H
22091.000000 38.8 43 15.2 540 | H
25253.000000 40.5 6.0 13.5 540 [ H

Date: 9/27/2011 - Time: 2:55:16 Tested by: Reviewed by:
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Figure 64: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

Common Information

Manufacturer;
Test item:
Identification;

Test Standard:

Test Detail:

QOperation Mode:
Climate Condition:
Test Voitage/ Freq:

Receipt No:
Report No:
Result:
Comment;

Subrange 1

Frequency Range:

Receiver:
Transducer:

EMC Test Service Hotline; +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ Middle Channel (EDR)

23 TC; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Vertical

18GHz-26GHz
TUV 3160-09
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

pErt1518-26G Pl

| BTt 15 18-26 G AV

nhs

Level in dBuv/m

Freguency in GHz

000

22174.000000

24065.000000

43.000000 387 36 16.3 540 |V
22174.000000 38.5 4.4 18.5 540 |V
24065.000000 41.0 4.9 13.0 540 | V

Date: 9/27/2011 - Time: 2:42:35
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A TUVRheinland®

Figure 65: Test figure of spurious emissions, mode

A.3, Horizontal

polarity (9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identifteation:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ High Channel (EDR)
23 TC; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

101 kPa.

9kHz - 30MHz
TUV ESCI3
TUV SAC Active Loop Antenna HFH2-72 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

DT S —

BOT -

601~
40

20

Level in dBpv/m

204
-30

8k 20 30 50

200 300 500 1M 5M 10M

Frequency in Hz

100k 2M  3M 20 30M

Result Table Single
hs ! gt L

0.974000 2.2 203 | H
5.846000 28.2 - 219 | H
0.017160 - 55.4 206 | H
0.034840 e 53.2 202 [ H

Date: 25/09/2011 - Time: 14:36:43

# __ Reviewed by:
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A TUVRheinland®

Produkte
Products

Figure 66: Test figure of spurious emissions, mode A.3, Vertical polarity

(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-22

Level in dBPV/m

-20

-30
9k

50

200 300 500 ™
Frequency in Hz

100k

1.086000 426 203 |V
5.866000 284 — 219 |V
0.017169 — 46.9 206 |V
0.034840 - 44.6 202 |V

Date: 25/09/2011 - Time: 14:43:21

DRV
i‘:“ mﬁij Reviewed by:

i
o

Tested by:
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A TUVRheinland®

Figure 67: Test figure of spurious emissions, mode

A.3, Horizontal

polarity (30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkonh

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ High Channe! (EDR)
23 TC; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

101 kPa.

30-300MHz
TUV ESCI 3
TUV SAC VHBBS124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WI.C_2011Sept

Level in dBuV/m

70 80 80 100M

Frequency in Hz

Limit and Margin QP

q (a5
]

34.980000 9.4 136 30.6 400 i H
56.460000 8.9 11.0 3341 400 | H
96.420000 6.3 10.3 37.2 435 [ H
240.060000 13.5 18.2 325 46.0 [ H

Date: 9/26/2011 - Time: 4:16:26

Reviewed by:
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A TUVRheinland®

Figure 68: Test figure of spurious emissions, mode

A.3, Vertical polarity

(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hofline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:
Test Standard:
Test Detail;
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ High Channel (EDR)

23 C; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Vertical

30-300MHz
TUVESCI3
TUV SAC VHBB8124-511/ TUV ESCI 3-TUV SAC VHBBY124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

80

60—

- FEE15:209 30M=1G-3r QP

Level in dBuv/m
<

A

50

80 90 100M
Frequency in Hz

360M

Limit and Margin QP
: GiEIE

38.760000 83 12.5 37 40.0 | V
58.740000 7.2 11.0 328 400 | v
125.160000 7.9 12.0 35.6 4351V
211.980000 12.0 16.6 315 435 |V

Date: 9/26/2011 - Time: 4:43:46

Reviewed by: ____
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A TUVRheinland®

Figure 69: Test figure of spurious emissions, mode
polarity (300MHz — 1GHz), 8DPSK Modulation

A.3, Horizontal

TUV Rheinland {Guangdeng) Ltd.

EMGC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon
Test item; Bluetooth Stereo Transmitter & Receiver
Identification: BH502: [RX]
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: Tx @ High Channel (EDR)
Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voitagef Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022077 001
Result: Pass
Comment; Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 300M-1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461
TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept
80T Ty sy 5 i
! ;
0 - :
€ i FCC15.2
2
'é S - ‘
0 : i .
300M 500 600 700 800 906 16
Frequency in Hz

X 345 46.0 [ H
469.080000 315 46.0 | B
| 668.880600 26.7 460 | H
919.140000 22.1 25.2 23.9 46.0 | H

Date: 8/27/2011 - Time: 10:45:11

o
nj::?m Reviewed by:
Migozs -

cch

Tested by.’




Produkte
Products

Appendix 1
17022077 001
Page 74 of 100

A TUVRheinland®

Figure 70: Test figure of spurious emissions, mode

A.3, Vertical polarity

(300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:

Test Voitage/ Freq:

Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Tx @ High Channel (EDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

101 kPa.

300M-1GHz

TUV ESCI 3

TUV SAC VULP9118A-461/ TUV ESC| 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dBuVim

; 300M ' 500 500 a0 w0 16
Frequency in Hz
Limit and Margin QP
SiPaa Car
500000 | 1.5 154 345 | 26.0 |V
505.800000 15,5 18.0 30.5 46.0 |V
54.180000 19.1 21.9 6.9 6.0 | V
907.980000 23.0 95.0 24.0 B0V
HCA
ez
i 5
Date: 9/27/2011 - Time: 10:35:01 Tested by: “Cfékils  Reviewed by:
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Figure 71: Test figure of spuri

ous emissions, mode A.3, Horizontal

polarity (1GHz —18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FGC Part 15

RE

Tx @ High Channel (EDR)

23 C; 50 %RH; 101 kPa.
Power by li-ion battery

163082035 100, 200

17022077 001

Pass

Test distance is 3m, Horizontal

1GHz-18GHz
TUV SAC HF906
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Tl
(o]
i
B
c
i
=3
I
i1

Level in dBuVIm

G 2G 3G 4G 5G [ 8 106 18G

Frequency in Hz

1652.375000

3305.625000 40.6
4958.875000 53.2
7440.875000 49.8

o pe n b= o

0.3 24.2 74.0

Limit and Margin AV

. 37501
3305.625000 3.2 -8.7 22.8
4958.875000 447 -6.7 9.3
7440.875000 38.2 0.3 15.8

Date: 9/28/2011 - Time: 1:20:37

Reviewed by:

EMC Test Service Hotline: +86-20-28391188
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Figure 72: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong} Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502, [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 TC; 50 %RH; 101 kPa.
Test Voltage/ Freq; Power by li-ion baftery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

EEE-partt5-1=18G-PK

FCC part15-j=18G 4/
e et Pt

Level in dBpV/m

. t+ et {
26 3G 4G 5G 6 8 160G 18G
Freguency in Hz

Limit and Mar: in‘lfK

1652.375000 34.2 -14.1 39.8 740 | V
3306.625000 3%.9 -8.7 341 740 |V
4958.875000 56.6 -6.7 174 74.0 ; V
7440.875000 48.8 0.3 25.2 4.0V

Limit and Margin AV

3305.625000
4958.875000 48.0
7440.875000 40.0

| s,

Date: 9/28/2011 - Time: 1:33:14 Tested by: 55@?7 Reviewed by:
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Figure 73: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong} Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCCPart 15

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 ‘C; 50 %RH; 101 kPa,
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Resuit: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1 -

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-08

Pre TUV 18 to 26.5 3160-09

Level in dBuV/m

Frequency in GHz

Limit and Margin PK

18565.000000 &51.4 33 226 740 [ H
21311.600900 62.1 4.2 21.9 740 | H
24211.000000 53.5 4.9 20.5 740 [ H

Limit and Margin AV‘

18555.000000 38.9 33 15.1 540 | H
21311.000000 40.0 4.2 14.0 540 | H
24211.000000 41.8 49 12.2 540 | H

+

)

Vi H g
: 11 - Time: 2:58; I ji ;
Date: 9/27/2011 - Time: 2:58:43 sted b?;"'%;{ e Reviewed by
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Figure 74: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Lid. - EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502. [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Tx @ High Channel (EDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-09

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

1007
s [GAr15.18:26G PK
2 60 part|5 18:26G AV
i g v o o
1 -l 3 - "
i £ w0
P8 .
]
i 201
!
18 19 20 21 22 23 24 25 26

Frequency in GHz

~18536.000000 51.2 33 223 74.0

\'
22579.600000 51.3 44 227 74.0 | V
24935.000000 6§23 55 - 217 740\ V

Limit and

18536.000000 38.9 33 15.1 54.0 | V
22579.000000 39.0 44 15.0 54.0 | V
24935.000000 40.8 5.5 13.2 540 | V

Date: 9/27'12011 - Time: 2:46:29
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Figure 75: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502, [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test VVoltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 9kHz - 30MHz

Receiver; TUV ESCI 3

Transducer; TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K to 30M HFH2-Z2

Level in dBuV/m

_x
‘
30 + + — i t i

9k 20 30 56 100k 200 300 500 ™M 2M  3M M 10M 20 30M

Frequency in Hz

Result Tgblg Single

0.938000 38.7 203 | H
2.398000 30.2 — 203 | H
0.017160 - £1.9 206 | H
0.034840 - 50.8 202 | H

Date: 25/09/2011 - Time: 14:58:14
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A TUVRheinland®

Figure 76: Test figure of spurious emissions, mode

B, Vertical polarity

(9kHz — 30MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voitage/ Freq:
Receipt No:
Report No;

Resuilt:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE

Rx @ Middle Channel
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

(EDR)
101 kPa.

9kHz - 30MHz
TUV ESCI 3
TUV SAC Active Loop Antenna HFH2-Z2 / TUV ESCI3

Pre TUV 9K {o 30M HFH2-Z2

Level in dBpV/m

100k

+ +
200 300 500 M
Frequency in Hz

t
10M 20 30M

1.098000 41.7 - 203 [V
2.010000 356 - 202 |V
0.017160 — 46.8 206 |V
0.034840 - 4.7 202V
Date: 25/09/2011 - Time; 15:08:12 Reviewed by: o
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Figure 77: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 16

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC._2011Sept

s

o

o
t
i

Level in dBlV/m
Y
S

30M 50 60 70 80 80 100M 200 300M
Frequency in Hz

Limit and Margin QP

34.740000 174 136 22.9 400 { H
53.880000 14.2 108 25.8 400 H
84.120000 13.8 10.5 26.1 400 | H
144.900000 16.5 131 27.0 435 H

Date: 9/26/2011 - Time: 3:45:32 Reviewed by:
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Figure 78: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz — 300MHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel {EDR)

Climate Gondition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer; TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBuV/m

30M 50 60 70 80 90 100M 200 300M
H Frequency in Hz

Limit and Margin QP
equency:: i Quasi

33.120000 17.6 14.0 224 400 | Vv
53.340000 14.2 10.8 25.8 40.0 | v
110.880000 14.6 1.4 28.9 435 |V
212.400000 19.6 16.7 23.9 435 | vV

Date: 9/26/2011 - Time: 3:48:35

Reviewed by:
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A TUVRheinland®

Figure 79: Test figure of spurious emissions, mode

B, Horizontal polarity

(300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test item:
Identification:
Test Standard:
Test Detall;
Operation Mode;
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

RE )

Rx @ Middle Channel
23 T, 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

(EDR)
101 kPa.

300M-1GHz

TUV ESCI 3

TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part1§_Class B_300-1000MHz_PK_By WLC_2011Sept

80T

9 30M-1

Level in dBuV/m

800

500
Frequency in Hz

Limit and Mar in QP

487980000

683.280000

22,3

46.0

917.400000 221

251

TiT|TiT

46.0

Date: 9/27/2011 - Time: 10:47:06

Reviewed by:
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Figure 80: Test figure of spurious emissions, mode B, Vertical polarity
(300MHz — 1GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver

ldentification: BH502, [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa,

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dBpV/im

+ t t
300M 500 600 700 800 800 iic]

Frequency in Hz

357.0600

514.560000

671.340000
900.960000

Date: 9/27/2011 - Time: 10:30:03 Reviewed by:
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A TUVRheinland®

Figure 81: Test figure of spurious emissions, mode

B, Horizontal polarity

(1GHz - 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver

Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.,

Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result; Pass

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF906/ TUV FSP30-TUV SAC HF906
Pre TUV 1 to 18G HF906

L7 S

1007

80

’l

80

SC partt5 1-48G-PK

40

SC-partt5 11864

Level in dBuVIm

1G 26

aG 46 G s 8 06 186
Frequency in Hz

1626.875000 39.6 ~15.0 344 74.0 | H
5632.500000 42.1 -5.1 31.9 740 | H
17859.760000 59.2 10.5 14.8 740 | H

Limit and Mar inmA_V

1626.875000 28.4 -15.0 T 256 §4.0 | H
5632.500000 304 -51 23.6 540 | H
17859.750000 47.3 10.5 6.7 540 | H

Date: 9/28/2011 - Time: 4:52:53

o
¢ Fy

$+ “\
"} Reviewed by:
-2

.

Tested B‘y
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Figure 82: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotling; +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver
ldentification: BH502. [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 °C; 50 %RH; 101 kPa.
Test Voltage/ Freq: - Power by li-ion battery

Receipt No: 163082035 100, 200

Report No; 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 1GHz-18GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF806/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

120 T
100 - -
g w RSO, o FEC part!5-1:18G-PK
£
5w FEE part1 5418
c —— i
% R VRV, * g H " & M
g ﬁ iy b, e f
Kl - b i
1, —— i
20 = ]
0 i
16 26 3G 4G 56 6 8 106 18G
Frequency in Hz

1626.875000
3955.875000 39.9 7.7 34.4 7490
17847000000 £9.4 10.6 14.6 740

Limit and Margin AV

3955:875000
17847000000 46.8 10.6 7.2 54.0

<|<(<

Date: 9/28/2011 - Time: 4:49:48
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Figure 83: Test figure of spurious emissions, mode

(18GHz — 26GHz), 8DPSK Mo

TUV Rheinland (Guangdong) Ltd.

B, Horizontal polarity
dulation

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer;
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Rasult:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502, [RX]

FCC Part15

RE

Rx @ Middie Channe!
23 T 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

(EDR)
101 kPa.

18GHz-26GHz
TUV 3160-09
TUV SAC 3180-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

Level in dBpv/im

21 22 23 24 25 26
Frequency in GHz

Limit and Margin PK

A TUVRheinland®

19310.000000 50.0 3.6 24.0 740 | H

21878.000000 $1.5 43 22.5 740 | H

24256.000000 53.5 4.9 20.5 740 | H
Limit and Margin AV

419310.000000 38.3 3.6 15.7 540 | H
21873.000000 39.3 43 14.8 540 | H
24256.000000 4.7 4.9 12.3 540 | H

Date: 8/27/2011 - Time: 2:53:09

Reviewed by:
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Figure 84: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz — 26GHz), 8DPSK Modulation

TUV Rheinland (Guangdong} Lid. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502. [RX]

Test Standard: FCCPart 15

Test Detail: RE

Operation Mode: Rx @ Middle Channel (EDR)

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq; Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Result: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 18GHz-26GHz

Receiver: TUV 3160-08

Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

Pre TUV 18 to 26.5 3160-09

part1s 182266 PK

pait1518-26G Al
= v

Levet in dBuvim

Frequency in GHz

19275.000000

\'2
22661.000000 51.4 4.5 22.6 740 ; V
24273.000000 53.6 4.9 20.4 740 | V
Limit and Margin AV

19275.000000 38.4 35 15.6 540 | V
22661.000000 40.0 45 14.0 540 | V
24273,000000 | 41.8 4.9 122 54.0 |V

Date: 9/27/2011 - Time: 2:48:30 Reviewed by:
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A TUVRheinland®

Figure 85: Test figure of Radiated emissions in res

Horizontal, SDPSK Modulation

TUV Rheinland (Guangdong) Ltd.

tricted bands, Mode A.1,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test Item:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequericy Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH502 [RX]

FCC Part 15

Band edge

Tx @ Low Channel (EDR)
23 C; 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Horizontal

101 kPa.

2GHz-3GHz
TUV SAC HF906
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

2402200000 GHz

i 82.552 dBuvim

2:339080000-GHz
57.084 dBuVIm_|
| :

i i
2.390000000°GHz™
54.863-dBpV/m—

!

Level in dBuV/m

T ; o

2358500000 GHz 2.390600000°GHzZ

30 ¥

— .-48.080. dBuVIm
49,254 dBpVi 48:060,dBy

20—

0

2310 2320

2340 2380

Frequency in MHz

2380 2400 2410

Date: 9/28/2011 - Time: 11:09:04

Reviewed by:
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Figure 86: Test figure of Radiated emissions inres  tricted bands, Mode A.1,
Vertical, SDPSK Modulation

TUVY Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem:; Bluetooth Stereo Transmitter & Receiver
Identification: BH502 [RX]

Test Standard: FCC Part 15

Test Detait: Band edge

Operation Mode: Tx @ Low Channel (EDR)

Climate Condition: 23 ¢ 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery

Receipt No: 163082035 100, 200

Report No: 17022077 001

Restilt: Pass

Comment: Test distance is 3m, Vertical

Subrange 1

Frequency Range: 2GHz-3GHz

Receiver: TUV SAC HF906

Transducer: TUV SAC HF806/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF206

120‘):

110

90+

801

704

~2:366600000-6
56,869 dBLV/

B0 o e

Level in dBpV/m

40

aH:
GHz

2310 2320 2340 2360 2380 2400 2410
Frequency in MHz

Date: 9/28/2011 - Time: 11:11:52 Reviewed by:
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A TUVRheinland®

Figure 87: Test figure of Radiated emissions in res

Horizontal, SDPSK Modulation

TUV Rheinland (Guangdong) Ltd.

tricted bands, Mode A.3,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon
Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH502. [RX]
Test Standard: FCC Part 15
Test Detail: Band edge
Operation Mode: Tx @ High Channel (EDR)
Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: Power by li-ion battery
Receipt No: 163082035 100, 200
Report No: 17022077 001
Result: Pass
Comment; Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 2GHz-3GHz
Receiver: TUV SAC HF906
Transducer: TUV SAC HFS06/ TUV FSP30-TUV SAC HFS06
Pre TUV 1 to 18G HF906
1207 i ra 1 H
o ! g ! !
"2 479936000 GHz L
S1.465 dBpvim ; ‘ o T
| ¢ :
[EAY a ;
Lo ?

? _ECC partd5 118G PK

'\.4

1 :
84080000 -GHz:

2:527760000-GH
& i ks;isg dBuV/m | m
s /
o0 . - _
k-l
S
& \z
. " i S
40 ! ‘ Y
-2.483968000.GH - 2.522272000 GHz ..
47.821 dBuVIm i 49497 dBpVim
]
! j
i + +
2474 2480 2450 2500 2510 2520 2530
Frequency in MHz
Date: 9/28/2011 - Time: 11:18:08 Tested b .28 | Reviewed by:
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A TUVRheinland®

Figure 88: Test figure of Radiated emissions in res

Vertical, 8DPSK Modulation

TUV Rheinland (Guangdong) Ltd.

tricted bands, Mode A.3,

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common [nformation
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:

Arkon .
Bluetooth Stereo Transmitter & Receiver
BH502. [RX]

FCC Part 15

Band edge

Tx @ High Channel (EDR)
23 T 50 %RH;
Power by li-ion battery
163082035 100, 200
17022077 001

Pass

Test distance is 3m, Vertical

101 kPa.

2GHz-3GHz
TUV SAC HF908
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Climate Condition:
Test Voltage/ Freq;
Receipt No:
Report No:
Result:
Comment:
Subrange 1
Frequency Range:
Receiver:
Transducer:
i I
i T2 479936000 GHiz
i 97.222 BV

80ty

2 ASH192000°GHE T
-54.987-dB{VIm—
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2.484192000 GHz
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Figure 89: Test figure of conducted emissions

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Resuilt:
Comment:

Hardware Setup:
Level Unit:

Subrange
150kHz - 30MHz

Detectors

Peak; Average

Arkon

Bluetooth stereo transmitter & receiver
BH501,BH502A

FCC Part 15

Condusted Emission

Charging

23 C: 50

AC120V / 60Hz

AC Mains{LL1+N})
163082035 100,200
17022076 001

Pass

/

%RH; 101 .kPa.

1phase LISN ESH3-Z5 to ESCI
dBuv

IF Bandwidth
9kiHz

Meas. Time
10ms

Step Size
4.5kHz

Level in dBpV
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T u
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t t t F—t—— t i
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Frequency in Hz
9/13/2011, 4:23:36 Tested by: Reviewed by:
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A TUVRheinland®

TUV Rheinland (Guangdong) Lid.

Final Result 1

EMC Test Service Hotline: +86-20-28391188

BT

SRR | e
) 8% B e

- = o

0.5145 49.0 | GN N 104 7.0 56.0

1.546000 38.2 | 1000.6 GN N 104 17.8 §6.0

0.613500 40.9 | 1000.0 GN [N 10.0 151 56.0

0.960000 39.4 | 1000.0 9.000 [GN | N 10.1 16.6 56.0

1.027500 38.7 [ 1000.0 -9.000 | GN N 10,0 17.3 56.0

2.247000 41.0 | 1000.0 8.000 [ GN | N 10.2 15.0 56.0
Final Result 2 :
e e e
gg%y“e /i v 1 m' : |‘t«§Ew§; ] :ti

e ] . . e

0.51450 40.9 | 1000.0 9.000 | GN N 10.1 5.1 46.0

0.555000 32.1 | 1000.0 9.000 | GN L1 10.1 139 46.0

0.591060 34.8 | 1000.0 9.000 [ GN. | L1 10.0 11.2 46.0

0.627000 34.1 | 1000.0 9.000 | GN L1 10.0 11.9 46.0

1.027500 30.3 | 1000.0 9.000 [GN | N 10.0 15.7 46.0 i

2.526000 29,5 | 1000.0 9.000 | GN L1 10.1 16.5 46.0

9/13/2011, 4:23:36

Reviewed by:
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Figure 90: Test figure of Radiated emissions, mode C, Horizontal polarity
(30MHz — 300MHz)

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BH501[TX] & BH502A [RX]

Test Standard: FCC Part 15

Test Detail: RE

QOperation Mode: Charging

Climate Cendition: 23 C; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Hoerizontal
Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Level in dBpv/im

o + 3 + bt + i
30M 50 60 70 BO 90 100M 200 300M
i Frequency in Hz

Limit and Margin QP

Frequ uasiPe: Corl
d|

[ 000 |

. H
233.160000 460 [H
247.520000 18.7 460 | H
281.220000 20.5 46.0 | H
Date: 9/28/2011 - Time: 7:40:30 Tested by: R 4 Reviewed by:
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Figure 91: Test figure of Radiated emissions, mode C, Vertical polarity
(30MHz — 300MHz)

TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test ltem: Bluetooth Stereo Transmitter & Receiver
Identification: BHS501[TX] & BH502A [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Charging

Climate Condition: 23 C; 50 %RH; 101 kPa.
Test Veltage/ Freq: AC120V / 60Hz

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass

Comment; Test distance is 3m, Vertical

Subrange 1

Frequency Range: 30-300MHz

Receiver: TUV ESCI 3

Transducer: TUV SAC VHBB9124-511/ TUV ESCI 3-TUV SAC VHBB9124-511

TT_RE_FCC Part15_Class B_30-300MHz_pk_By WLC_2011Sept

Levet in dBpv/m

30M 50 60 70 B0 90 100M 200 300M
Frequency in Hz

Limit and Margin QP

. K v
58.200000 16.7 40.0 [V
114.780000 19.7 1.5 238 435 [V
281.640000 25.7 20.6 20.3 46.0 | V

a8 b

Date: 9/28/2011 - Time: 7:49:23 Reviewed by:
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Figure 92: Test figure of Radiated emissions, mode C, Horizontal polarity
(300MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test Item: Bluetooth Stereo Transmitter & Receiver

Identification: BHS501[TX] & BH502A [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Charging

Climate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 163082035 100, 200

Report No: 17022076 001

Result: Pass .

Comment: Test distance is 3m, Horizontal

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUVESCI3

Transducer: TUV SAC VULP9118A-461/ TUV ESCI 3-TUV SAC
VULP9118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dByY/m

i 300M 500 600 700 800 900 1G
H Frequency in Hz

and Margin QP

359.160000 35.5 15.9 105 46.0 | H
442.440000 36.8 17.8 9.2 46.0 [ H
758.880000 30.8 231 15.2 46.0 | H
875.760000 3341 247 12.9 46.0 | H

Date: 9/28/2011 - Time: 7:22:48
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Figure 93: Test figure of Radiated emissions, mode C, Vertical polarity
(300MHz — 1GHz)

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Arkon

Test item: Bluetooth Stereo Transmitter & Receiver

Identification: BH501[TX] & BH502A [RX]

Test Standard: FCC Part 15

Test Detail: RE

Operation Mode: Charging

Ciimate Condition: 23 C; 50 %RH; 101 kPa.

Test Voltage/ Freq: AC120V / 60Hz

Receipt No: 163082035 160, 200

Report No: 17022076 001

Result: Pass

Comment: Test distance is 3m, Veriical

Subrange 1

Frequency Range: 300M-1GHz

Receiver: TUV ESCI 3

Transducer; TUV SAC VULP3118A-461/ TUV ESCI 3-TUV SAC
VULPY118A-461

TT_RE_FCC Part15_Class B_300-1000MHz_PK_By WLC_2011Sept

Level in dBuv/m

0 i i + t
300M 500 600 700 800 200 16
Frequency in Hz

396.600000 221 16.8 23.9 480 | V
456.480000 29.3 18.1 16.7 460 |V
499.140000 32.1 18.8 13.9 46.0 | V
833.760000 294 240 16.6 46.0 |V

Date: 9/28/2011 - Time: 7:18:34 Tested by: * Reviewed by:
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A TUVRheinland®

Figure 94: Test figure of Radiated emissions, mode

(1GHz — 6GHz)

TUV Rheinland {(Guangdong) Ltd.

Common Information

Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq
Receipt No:
Report No;

Resuilt:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

C, Horizontal polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501{TX] & BH502A [RX]
FCC Part 156

RE

Charging

23 C; 50 %RH;
AC120V/60Hz
163082035 100, 200
17022076 001

Pass

Test distance is 3m, Horizontal

101 kPa.

1GHz-18GHz
TUV FSP30
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

Level In dBpV/im

Frequency in Hz

1022.0000

173

0 3 5
1596.000000 33.3 | -15.3 40.7 H
5134.000000 42.5 -6.2 315 H
Limit and Margin AV

1022.600000

1586.000000

214

-15.3

5134.000000

31

6.2

Date: 9/28/2011 - Time: 5:13:04

Tested by: ‘ Reviewed by:
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Figure 95: Test figure of Radiated emissions, mode C,

(1GHz — 6GHz)

TUV Rheinland (Guangdong) Ltd.

Vertical polarity

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information
Manufacturer:
Test ltem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition;
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

Arkon

Bluetooth Stereo Transmitter & Receiver
BH501[TX] & BH502A [RX]

FCC Part 15

RE

Charging

23 C; 50 %RH; 101 kPa.
AC120V/ 60Hz

163082035 100, 200

17022076 001

Pass

Test distance is 3m, Vertical

1GHz-18GHz
TUV FSP30
TUV SAC HF906/ TUV FSP30-TUV SAC HF906

Pre TUV 1 to 18G HF906

20—
100
g eop o FCC part15-1=18G-P
§ 60 - :.F\.,\J partt5-i=18G A
g 401 X e o
200 S i st A
ol—— i - ; ; i
16 2G 3G 4G 5G 6G
Frequency in Hz
Limit and Margin PK
i NERE

1288.000000

2374.000000

35.6 -12.1 38.4 74.0

Limit and Margin AV

01

1288.000000

2374.000000 23.9 -12.41

301 §40 | V

Date: 9/28/2011 - Time: 5:16:53




